ASSEMBLY INSTRUCTION

[~ d

o

~ |9
o
-

©
\\
~
~ ~
~
~
~
\\
~1_|
]
~1-

£

2

\

_ 3,

©
NS
I~ — NS
~
\ : s
~ L | | I
[ V\\\
\/ \\\‘I

Page: 1 OF 16 / Page: 1 SUR 16




w\\w .




Part List (Box1)
Liste des picces (Boite 1)

Back leg (left)
1 pc
Jambe arriére (gauche)

Back leg (right)
1pc
Jambe arriére (droite)

’

Side panel (left)
1pc
Panneau latéral (gauche)

6 m
Side panel (right)

1pc
Panneau latéral (a droite)

Slats
10 pcs
Lattes de lit

_——

Front leg (left)
1pc
Jambe avant (gauche)

Front leg (right)
1pc
Jambe avant (droite)

11

7z
[

Drawer stopper
2 pcs
Butée de tiroir

13

Drawer panel (side)
2 pcs
Panneau du tiror (latéral)

14

<

Drawer bottom board
2 pcs
Planche de fond de tiroir

15

Drawer panel (middle)
1 pc
Panneau du tiror (milieu)

17

7

Drawer support rail
2 pcs
Rail de support de tiroirs

e

Crossbar
2 pcs
Barre transversale

19

Headboard frame
2 pcs
Cadre de téte de lit

20

“

Bed frame (middle)
2 pcs
Cadre de lit (milieu)

S L

Headboard panel (left)
1 pc
Panneau de téte de lit (gauche)

23

Headboard panel (right)
1pc
Panneau de téte de lit (droite)

24

Bed frame (side)
1pc
Cadre de lit (latéral)

Page: 3 OF 16 / Page: 3 SUR 16




Part List(Box 2)
Liste des picces (Boite 2)

3 4 10

Top frame of headboard Back side rail Side rail
1 pc 1pc 1pc
Cadre supérieure de la téte de lit Rail arriere Rail

12 16 21

Back panel of drawer Front panel of drawer Crossbar Headboard
1 pc 1pc 1pc
Panneau arriére du tiroir Panneau avant du tiroir Téte de lit a barre transversale

Page: 4 OF 16 / Page: 4 SUR 16




Hardware List
Liste du matériel

m @)-)HHHHHHH\HHHHHH\HH\HH\HHH\HHH\ o)‘.
Wood Dowel @10 x 30mm Bolts 1/4" x 75mm Bolts 1/4" x 45mm
10 pcs 8 pcs 12 pcs
Cheville Boulons Boulons
Round Head Bolts 5/32" x 25mm Allen Key 60 x 2 x 4mm Handle @30x28
4 pcs 1 pc 4 pcs
Boulons Clé Allen Poignée
Minifix cam bolt @7x34 Minifix housing @15x12 Round Head Screw M3.5 x 12mm
10 pcs 10 pcs 8 pcs
Boulon a came Minifix Boitier Minifix Vis a téte ronde
Round Head Screw M4x 30mm Wood Dowel @6 x 30mm Washer 26x16x2
20 pcs 14 pcs 12 pcs
Vis a téte ronde Cheville Rondelle

Wheels Drawer 51x39x36
4 pcs
Roues

e

Wood Screw M4 x 25mm
16 pcs
Des Vis

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED/OUTLS D' ASSEMBLAGE AGE REQUIS (NON INCLUS)

o—

Page: 5 OF 16 / Page: 5 SUR 16




STEP 1:

7

Etape @

&

315x12

3pcs

Page: 6 OF 16 / Page: 6 SUR 16




3pcs

D7x34 | D15x12

STEP 3:

Etape

STEP 4.

Page: 7 OF 16 / Page: 7 SUR 16



8pcs

@10x30( 1/4x75

8pcs

STEP 5:

Page: 8 OF 16 / Page: 8 SUR 16



STEP 6:

7

Etape

%

B

1/4x45

26x16x2

8pcs

8pcs

Don't tighten bolt

Page: 9 OF 16 / Page: 9 SUR 16




1/4x45 | 26x16x2

@10x30

STEP 7:

Etape

Tighten all bolt

Page: 10 OF 16 / Page: 10 SUR 16



Page: 11 OF 16 / Page: 11 SUR 16




STEP 10:

STEP 11:




STEP 12:

7

Etape

N K
% v
M4x25 | @6x30

8pcs 7pcs

Page: 13 OF 16 / Page: 13 SUR 16




STEP 13:;
Etape

STEP 14: D F
Etape ~ @
5/32x25 | J30x28
4pcs 4pcs

Page: 14 OF 16 / Page: 14 SUR 16



STEP 15:

STEP 16:

Etape







	1
	Sheets and Views
	Model


	2
	Sheets and Views
	Model


	3
	Sheets and Views
	Model


	4
	Sheets and Views
	Model


	5
	Sheets and Views
	Model


	6
	Sheets and Views
	Model


	7
	Sheets and Views
	Model


	8
	Sheets and Views
	Model


	9
	Sheets and Views
	Model


	10
	Sheets and Views
	Model


	11
	Sheets and Views
	Model


	12
	Sheets and Views
	Model


	13
	Sheets and Views
	Model


	14
	Sheets and Views
	Model


	15
	Sheets and Views
	Model


	16
	Sheets and Views
	Model





